
 Mebane City Council  
Special Meeting Agenda 

Budget Work Session 
March 23, 2021 

4:00 p.m. 

1. Call to Order and Invocation ....................................................................... Mayor Ed Hooks 

2. Opening Remarks ........................................................................ Chris Rollins, City Manager 

3. Department Head Presentations 

4. Discussion 

5. Adjournment .................................................................................................... Mayor Hooks 

 

 



FY22 CIP and Personnel Budget Requests
MARC H 2 3 ,  2 0 2 1



Summary of Personnel R equests
General Fund
Dept Position Salary & Benefits One Time Costs Annual Costs Total FY22 Costs Requested in FY21
[...]
Public Facilities -                                       85,000                                          
Sanitation 430,000                              320,000                                        
IT -                                       257,000                                        
Planning -                                       187,100                                        
Recreation & Parks 1,050,217                           1,927,500                                    
General Fund Total 2,554,376                           6,575,620                                    
* Street resurfacing has been moved to the operating budget for FY22.

Water and Sewer Fund
Department Actual CIP Budget FY21 Requested CIP Budget FY22
WRRF 301,052                              546,665                                        
Utilities 1,214,061                           3,148,500                                    
Water and Sewer Fund Total 1,515,113                           3,695,165                                    



2021/2022
Planning/Inspections Expansion 



CIP Request 
Capital Improvement Project FY21 Total FY22 Total
Expanded Building Design 205,000

Total CIP Requested 205,000


Master List

		General Fund

		Dept		Position		Salary & Benefits		One Time Costs		Annual Costs		Total FY22 Costs

		Administration		Public Information Officer (PIO)		89,290.00		9,550.00		3,000.00		101,840.00

		Administration		Human Resources Consultant		85,595.00		1,604.00		934.00		88,133.00

		Finance		Accountant Reclassification to Accounting Supervisor		4,361.00		- 0		540.00		4,901.00

		Finance		Accounting Manager		97,741.00		2,700.00		780.00		101,221.00

		Finance		Accounting Tech		56,166.00		2,000.00		- 0		58,166.00

		Information Technology		Geographic Information System (GIS) Analyst		79,418.00		4,500.00		4,540.00		88,458.00

		Police 		Police Investigator		70,554.00		52,400.00		4,540.00		127,494.00

		Police 		Police Patrol (4 positions)		233,611.00		266,820.00		13,000.00		513,431.00

		Fire		Fire Inspector I		70,554.00		6,500.00		640.00		77,694.00

		Fire		Firefighters (6 positions)		404,910.00		79,800.00		600.00		485,310.00

		Planning		Downtown Coordinator		96,978.00		4,750.00		8,540.00		110,268.00

		Planning		Office Administrator		54,005.00		1,100.00		2,540.00		57,645.00

		Public Works		Maintenance Worker II		57,401.00		100.00		1,100.00		58,601.00

		Recreation & Parks		Parks Operations and Maintenance Supervisor (Trails)		62,363.00		35,000.00		2,250.00		99,613.00

		Recreation & Parks		Receptionist reclassification to Special Event and Marketing Specialist		9,436.00		7,000.00		4,000.00		20,436.00

		General Fund Total				1,472,383.00		473,824.00		47,004.00		1,993,211.00



		Water & Sewer Fund

		Dept		Position		Salary & Benefits		One Time Costs		Annual Costs		Total FY22 Costs

		Utilities		Equipment Operator I		53,099.00		750.00		1,740.00		55,589.00

		Utilities		Maintenance Crew Leader		70,407.00		35,750.00		4,740.00		110,897.00

		Water & Sewer Fund Total				123,506.00		36,500.00		6,480.00		166,486.00











Admin

		Position		Salary & Benefits		One Time Costs		Annual Costs		Total FY22 Costs

		Public Information Officer (PIO)		89,290		9,550		3,000		101,840

		Human Resources Consultant		85,595		1,604		934		88,133



		Total Requested New Positions		174,885		11,154		3,934		189,973







Finanace

		Position		Salary & Benefits		One Time Costs		Annual Costs		Total FY22 Costs

		Accounting Manager		97,741		2,700		780		101,221

		Accountant Reclassification to Accounting Supervisor		4,361		-		540		4,901

		Accounting Tech		56,166		2,000		-		58,166



		Total Requested New Positions		158,268		4,700		1,320		164,288

		Capital Improvement Project		FY22 Expense





IT

		Position		Salary & Benefits		One Time Costs		Annual Costs		Total FY22 Costs

		Geographic Information System (GIS) Analyst		79,418		4,500		4,540		88,458

		Total Requested New Positions		79,418		4,500		4,540		88,458





Police

		Position		Salary & Benefits		One Time Costs		Annual Costs		Total FY22 Costs

		Police Investigator		70,554		52,400		4,540		127,494

		Police Patrol (4 positions)		233,611		266,820		13,000		513,431



		Total Requested New Positions		304,165		319,220		17,540		640,925





Fire

		Position		Salary & Benefits		One Time Costs		Annual Costs		Total FY22 Costs

		Fire Inspector I		70,554		6,500		640		77,694

		Firefighters (6 positions)		404,910		79,800		600		485,310



		Total Requested New Positions		475,464		86,300		1,240		563,004



		Capital Improvement Project		FY21 Total 		FY22 Total				*

		Classroom @ Training tower				275,000

		New Station 4  land/ design west				500,000

		Replace engine				550,000



		Total CIP Requested 		0.00		1,325,000





Planning

		Position		Salary & Benefits		One Time Costs		Annual Costs		Total FY22 Costs

		Downtown Coordinator		96,978		4,750		8,540		110,268

		Office Administrator		54,005		1,100		2,540		57,645



		Total Requested New Positions		150,983		5,850		11,080		167,913





Inspections

		Capital Improvement Project		FY21 Total		FY22 Total

		Expanded Building Design				202,151





		Total CIP Requested 				202,151





PW

		Position		Salary & Benefits		One Time Costs		Annual Costs		Total FY22 Costs

		Maintenance Worker II		57,401		100		1,100		58,601



		Total Requested New Positions		57,401		100		1,100		58,601

		Capital Improvement Project		FY 21 Total		FY 22 total

		Street Resurfacing				625,000

		Fieldale Road Improvements				365,000

		Equipment Shed				70,000



		Total CIP Requested 		1,074,159		1,060,000





Public Facilities

		Capital Improvement Project		FY 21 Total 		FY22 Total

		Railroad Fence				70,000



		Total CIP Requested 		0.00		70,000





Sanitation

		Capital Improvement Project		FY21 Total 		FY22 Total

		Sidearm Automated Garbage Truck				320,000





		Total CIP Requested 		430,000		320,000







Rec

		Position		Salary & Benefits		One Time Costs		Annual Costs		Total FY22 Costs

		Parks Operations and Maintenance Supervisor (Trails)		62,363		35,000		2,250		99,613

		Receptionist reclassification to Special Event and Marketing Specialist		9,436		7,000		4,000		20,436



		Total Requested New Positions		71,799		42,000		6,250		120,049





Sheet2

		Position		Salary & Benefits		One Time Costs		Annual Costs		Total FY22 Costs

		Equipment Operator I		53,099		750		1,740		55,589

		Maintenance Crew Leader		70,407		35,750		4,740		110,897



		Total Requested New Positions		123,506		36,500		6,480		166,486







Expansion site plan



Addition Elevations
Matching Existing 
Building   



Budget 
Request 
Highlights
• Capital Requests

• Current Planning &
Inspections Office

• 1,700 s.f.
• 9 employees
• Max out area for storage in

current building.
• No other work areas for future

employees.
• Restrooms not ADA accessible



Existing Building Office and Storage



Continuation of Building Interior



Building Expansion 
Highlights

• 5 New Offices for Staff

• Adding one new ADA Accessible 
Restroom

• Open other areas in existing office so 
there’s more space for employees

• Building addition design will match the 
existing building.

• Accessible parking space will move 
closer to office entrance.

• 2-3 new Parking spaces

• New striping for parking spaces.

• Replacing existing sewer line from 
building to cleanouts. Existing line 
deteriorating.

• Parking lot asphalt repaired

• Cost : Building Expansion-$173,067 
Reworking Parking Lot-$29,084.00

• Total for Expansion:
  $205,000



Number of Single-Family Home Permits Issued in 2020

Mebane, 314

Burlington, 266

Graham, 133

Almance County, 407

Kernersville, 252

Belmont, 338

0

50

100

150

200

250

300

350

400

450

Mebane Burlington Graham Almance County Kernersville Belmont



City Population

Mebane, 17472

Burlington , 55996

Graham, 16808

Alamance County, 
175499

Kernersville, 24496
Belmont, 12750

0

20000

40000

60000

80000

100000

120000

140000

160000

180000

200000

Mebane Burlington Graham Alamance County Kernersville Belmont



Conclusion 

• Relieve overcrowding of employees 
in current building

• Add 5 new offices to help remove 
work stations that exist now.

• New offices will provide future staff 
with more space in one the most 
growing cities in the state.

• Repair existing sewer line.
• The new addition will make the 

Planning and Inspection building 
more ADA complaint.



WATER RESOURCE 
RECOVERY FACILITY

Personnel & Capital 2021-2022



Current Year Highlights
• 2020 – Returned 623.7MG of clean water back to surface waters of NC

• 1.705MGD avg (68.2% of 2.5MGD limit)
• 59.5% (3,008lbs)of annual Phosphorus allocation discharged
• 81.99% (32,981lbs)of annual Total Nitrogen allocation discharged

• 434.91 dry metric tons biosolids generated & sent for beneficial reuse
• Compost rather than land application of Mebane biosolids

• Pandemic impacts
• Platooning of staff & increase in janitorial services to meet protocols for COVID-19
• SCADA & ability for automated, off-site control of plant vital



2020-21 Organizational Chart

Water Resources Director

Lead Operator

Plant Operator

Utility Mechanic II

Plant Operator

PTE

Compliance Manager Lab Technician



Personnel Request – N/A

CIP Request
Capital Improvement Project Total FY21 Total FY22

WRRF 0.5 MGD Expansion 400,000                 
Aeration Basin Electrical Upgrade 46,665                   
Capital Maintenance 100,000                 

Approved Requested

Totals 301,052             546,665             



CIP Request Highlights

• Capital Outlay for Phase 1 of WRRF upgrade will define the capital outlay of 
0.5 MGD and 1.0 MGD expansions

• Mebane’s shared cost for flow allocation to Graham’s WWTP
• Capital maintenance



City of Mebane
Wastewater Treatment Capacity



Wastewater Treatment Capacity

MEBANE WRRF GRAHAM WWTP

2.5 MGD TOTAL = 3.25 MGD 0.75 MGD

1.75 MDG     TRIBUTARY AVERAGE DAILY FLOW = 1.764 MGD     0.14 MGD

0.75 MGD TOTAL REMAINING = 1.486 MGD   0.736 MGD



Wastewater Treatment Capacity (Continued)

Active Approved Development

MEBANE  WRRF GRAHAM  WWTP
RESIDENTIAL = 0.266 MGD RESIDENTIAL = 0.123 MGD

NON-RESIDENTIAL = 0.017 MGD

ORANGE COUNTY (RESERVE) = 0.056 MGD

TOTAL = 0.339 MGD

TRIBUTARY AVERAGE DAILY FLOW LESS APPROVED ACTIVE DEVELOPMENT

0.411 MGD TOTAL REMAINING = 1.024 MGD 0.613 MGD



Wastewater Treatment Capacity (Continued)

Renovating WRRF

Phase 1 - (Nutrient Removal/Residuals Handling/Other Unit Processes)
 Headworks Expansion includes new equipment adjacent to existing with new

screening/grit removal/flow measuring

 Full-Scale Mobile Organic Biofilm (MOB) Pilot with rotary drum screen to recycle
mobile media (kenaf)

 Aerobic Stabilization at existing digesters with bubble diffused aeration and
mixers to address odors

 Sludge Thickening Improvements including new rotary drum thickener

 Polymer Upgrade and Improvements to Secondary Clarifiers for enhanced
settling and reliability

 Yard Piping/SCADA/Electrical Upgrades for new treatment equipment



Wastewater Treatment Capacity (Continued)

Rerouting Sewer Flow 

MEBANE   WRRF GRAHAM   WWTP

0.200 MGD (+)     PLANNED REROUTE OF GKN PUMP STATION (-) 0.200 MGD

0.075 MGD (+)  PLANNED REROUTE OF ARBOR CREEK PS       (-) 0.075MGD 

0.686 MGD  TOTAL REMAINING= 1.024 MGD 0.338 MGD 



Wastewater Treatment Capacity (Continued)

Reduce Lost System Capacity
BY REDUCING I/I THROUGH POINT REPAIRS/PIPE LINING/MANHOLE REHAB.

3RD STREET PS SEWERSHED STUDY, 5TH STREET PS SEWERSHED STUDY 

& WRRF SEWERSHED FLOW METERING



Wastewater Treatment Capacity (Continued)

Future Wastewater Treatment Capacity

FROM THE LONG-RANGE UTILITY PLAN At 100 GPD PER CAPITA (HISTORICAL USE RESIDENTIAL AND NON-

RESIDENTIAL) THE EXPANSION OF 0.5 MGD TO 3.0 MGD WOULD SUPPORT A BLENDED GROWTH OF AN 

ADDITIONAL 5,000 RESIDENTS OR 2,272 EQUIVALENT RESIDENTIAL UNITS (ERUs).  A FUTURE EXPANSION OF 

1.0 MGD TO 4.0 MGD WOULD SUPPORT AN ADDITIONAL 10,000 RESIDENTS OR 4,544 ERUs.

MEBANE   WRRF GRAHAM WWTP
2.50 MGD EXISTING 

0.50 MGD Planned Expansion of Existing Plant

1.00 MGD Future Expansion

4.0 MGD TOTAL = 4.75 MGD 0.75 MGD



Wastewater Treatment Capacity (Continued)
Summary of Wastewater Treatment Capacity with Population Served

and Planned Capital Projects in Recommended Year

Wastewater Treatment Capacity Population Served
• Current Treatment Capacity of 3.25 mgd (WRRF - Graham WWTP) 32,500 Yr. 2035
• Planned WRRF Expansion of 0.50 mgd adds 5,000
• Future WRRF Expansion of 1.00 mgd adds 10,000
• Total Population served with Planned WRRF Expansions 47,500

Planned Capital Wastewater Projects  Recommended Year
• GKN Pump Station Reroute 2022
• Start I/I reduction 2022
• Arbor Creek Pump Station Reroute 2025
• WRRF Expansion 2.5 to 3.0 mgd (3.25 to 3.75 total)

NCDEQ 80% Capacity Rule (Report) 2022
NCDEQ 90% Capacity Rule (Permit for Expansion) 2024

• WRRF Expansion to 3.0 to 4.0 mgd (3.75 to 4.75 total)
NCDEQ 80% Capacity (Report) 2028
NCDEQ 90% Capacity (Permit for Expansion) 2031

Plant expansion reports and permits are recommended 5 years in advance of required action in areas with 
high escalation of growth.  Having a permit in hand does not mean that it has to be constructed in that year 
(just ready if needed).  Recommend years for projects are based on approved and planned development 
with an annual growth rate of 4.38% per the adopted Comprehensive Land Development Plan.



Find the good & 
give it back

 Clean water & beneficial biosolids
are reclaimed daily by Mebane
WRRF

 We protect the environment by
continually improving as operators
and enhancing the operations at
the WRRF



UTILITIES DEPARTMENT
Personnel and Capital

Budget Request 2021-2022



Personnel Request

Position
Salary & 
Benefits

One Time 
Costs Annual Costs

Total FY22 
Costs

Equipment Operator I 53,099              750 1,740 55,589              
Maintenance Crew Leader 70,407              35,750              4,740 110,897 

Total Requested New Positions 123,506 36,500           6,480             166,486 

Laptop and Vehicle

*

*


Master List

		General Fund

		Dept		Position		Salary & Benefits		One Time Costs		Annual Costs		Total FY22 Costs

		Administration		Public Information Officer (PIO)		89,290.00		9,550.00		3,000.00		101,840.00

		Administration		Human Resources Consultant		85,595.00		1,604.00		934.00		88,133.00

		Finance		Accountant Reclassification to Accounting Supervisor		4,361.00		- 0		540.00		4,901.00

		Finance		Accounting Manager		97,741.00		2,700.00		780.00		101,221.00

		Finance		Accounting Tech		56,166.00		2,000.00		- 0		58,166.00

		Information Technology		Geographic Information System (GIS) Analyst		79,418.00		4,500.00		4,540.00		88,458.00

		Police 		Police Investigator		70,554.00		52,400.00		4,540.00		127,494.00

		Police 		Police Patrol (4 positions)		233,611.00		266,820.00		13,000.00		513,431.00

		Fire		Fire Inspector I		70,554.00		6,500.00		640.00		77,694.00

		Fire		Firefighters (6 positions)		404,910.00		79,800.00		600.00		485,310.00

		Planning		Downtown Coordinator		96,978.00		4,750.00		8,540.00		110,268.00

		Planning		Office Administrator		54,005.00		1,100.00		2,540.00		57,645.00

		Public Works		Maintenance Worker II		57,401.00		100.00		1,100.00		58,601.00

		Recreation & Parks		Parks Operations and Maintenance Supervisor (Trails)		62,363.00		35,000.00		2,250.00		99,613.00

		Recreation & Parks		Receptionist reclassification to Special Event and Marketing Specialist		9,436.00		7,000.00		4,000.00		20,436.00

		General Fund Total				1,472,383.00		473,824.00		47,004.00		1,993,211.00



		Water & Sewer Fund

		Dept		Position		Salary & Benefits		One Time Costs		Annual Costs		Total FY22 Costs

		Utilities		Equipment Operator I		53,099.00		750.00		1,740.00		55,589.00

		Utilities		Maintenance Crew Leader		70,407.00		35,750.00		4,740.00		110,897.00

		Water & Sewer Fund Total				123,506.00		36,500.00		6,480.00		166,486.00











Admin

		Position		Salary & Benefits		One Time Costs		Annual Costs		Total FY22 Costs

		Public Information Officer (PIO)		89,290		9,550		3,000		101,840